
      www.aquaenergyexpo.com  | December 2025  1

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  2

Contents Aqua Energy Expo Magazine

Issue Contents Sludge Treratment

Page 23: Elevating  Pretreatment  Performance 
with Filtralite®: A High Efficiency Media for 
Modern Desalination Challenges

Page 30: Improving Efficiency in Sludge Treatment: 
Innovative Solutions for Filter Press  Manufacturers

Page 09: Jaeger EnviroTech: Redefining A
eration Technology for the Future of 
Wastewater Treatment

Page 14: Powering the Region with World-Class 
Pumping & Water Technologies: Al Mousa 
Trading Company’s 2025 Journey

Features

Desalination

Water News Brief
 Page 33: Water Monthly News Brief 
[...]
• Ideal for pressure boosting, cooling, and in-
dustrial applications
- Helix Booster Pumps:
• Advanced laser-welded hydraulics
• Durable construction
• Applications in irrigation, fire suppression, in-
dustrial processes, and municipal systems

• Peerless Pump – Global Leader 
in Fire Protection Systems

As an authorized distributor, Al Mousa pro-
vides UL/FM-approved fire pumps built for crit-
ical emergency systems.
Solutions include:
• Supply
• Installation
• Testing & commissioning
• After-sales service

Ensuring safe and fully compliant fire sys-
tems for industrial, commercial & infrastructure 
projects.

Al-Mousa Aqua Energy Expo Magazine

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  17

• Arar University – Grundfos 
Pump Performance Verification

At Al Mousa’s Riyadh facility, comprehensive 
witness testing validated:
• Hydraulic performance
• Efficiency
• Power draw
• Electrical compliance
• Vibration & suction conditions

All units passed successfully—ensuring opti-
mal performance for the university’s infrastruc-
ture systems.

• Jazan Expansion – New Re-
gional Office Opening

Al Mousa opened a new office in Jazan, 
strengthening its presence across southern Sau-
di Arabia and enhancing service response times 
for clients.

• Multiple Additional Engineer-
ing Deliveries

Throughout 2025, Al Mousa supported var-
ious sectors—residential, commercial, industri-
al—with solutions including:
• Booster pump stations
• HVAC pump systems
• Wastewater pumping packages
• Filtration & treatment solutions
•  Thermal systems using Viessmann technology

Comprehensive Engineering 
Services Delivering End-to-
End Excellence
- Installation – Precision That 
Defines Performance

Al Mousa ensures every system is installed 
with engineering precision:
• Accurate alignment          • On-site adjustments
• System optimization        • Performance testing

Proper installation minimizes downtime and 
maximizes system lifespan.

Major Projects Delivered in 
2025
• Masar Makkah Development – 
Car Park Firefighting System

A flagship accomplishment in 2025.
Scope Delivered:

• Supply of 4 certified SPP fire pump sets
• Full supervision during installation
• Testing & commissioning per international fire 
standards

This milestone highlights Al Mousa’s ability 
to support complex, high-profile megaprojects.

• Dallah Health Care Medical 
Complex (Al Arid – Riyadh)

A key MEP supply success in 2025.
Scope Included:

• Supply of D Blue piping systems
• Acoustic soil & waste drainage system
• HDPE and chemical-resistant piping
• Compliance with safety & quality standards

The result: A reliable, long-lasting drainage 
network for a major medical facility.

Al-Mousa Aqua Energy Expo Magazine

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  18

- Testing & Commissioning – 
Ensuring Readiness from Day One
Services cover:
• Pumps & motors                     • HVAC systems
• Firefighting networks            • Water treatment
• Sewage systems
• Thermal & district cooling networks

Every test is conducted under certified proce-
dures and documented thoroughly.

- Maintenance – Protecting Assets 
and Extending Lifespan
Al Mousa offers:
• Annual maintenance contracts
• Preventive maintenance
• Emergency repairs
• Genuine spare parts
• Long-term operational support

Ensuring stable performance, reduced fail-
ures, and optimized energy usage.

Complete Product Portfolio 
for Every Sector
- Pumping Solutions
• Submersible pumps          • Sewage pumps
• Booster systems                  • End-suction pumps
• Horizontal & vertical split case pumps
• Multistage high-pressure pumps

- Firefighting Systems
• UL/FM fire pumps
• Jockey pumps
• Pump controllers & panels
• Diesel & electric configurations
• NFPA-compliant installation & testing

- Water Treatment & Filtration
• Biological & physical filtration media
• Tertiary water treatment
• Filtration systems powered by Filtralite® 
technology

- Thermal & Heating Systems
Powered by Viessmann:
• Boilers              • Calorifiers           • Solar heaters
• Energy-efficient heat generation solutions

- HVAC Water Systems
• Chilled & hot water circulation pumps
• In-line centrifugal pumps
• MAGNA smart circulators
• High-efficiency booster sets

- Piping & Flow Solutions
• PPR                 • HDPE                 • PEX
• Acoustic soil systems
• Complete piping accessories and fittings

Supporting Vision 2030 
Through Smart, Energy-
Efficient Engineering

Al Mousa’s 2025 strategy aligns perfectly with 
national priorities:

Focus Areas:
• Reducing energy consumption in pumping 
systems
• Improving operational efficiency
• Lowering maintenance costs
• Extending asset lifespan
• Delivering sustainable water solutions

Through partnerships with global leaders like 
Grundfos, Wilo, Viessmann, SPP, Peerless, Fil-
tralite, and George Fischer, Al Mousa contrib-
utes directly to Saudi Arabia’s transition toward 
green infrastructure and resource optimization.

A Forward-Looking Vision 
for 2025 and Beyond

Al Mousa Trading Co. continues its mission 
to be the trusted engineering partner of choice 
in Saudi Arabia.

Strategic Goals:
• Expand regional presence
• Strengthen aftermarket services
• Develop local technical expertise
• Support large-scale infrastructure growth
• Deliver sustainable water and energy solutions

Al-Mousa Aqua Energy Expo Magazine

Conclusion
In 2025, Al Mousa Trading Co. is not 

simply supplying pumps, pipes, and 
systems—it is building the backbone of 
Saudi Arabia’s water and energy future.

With strong global partnerships, 
landmark national projects, engineer-
ing excellence, and a vision aligned 
with the Kingdom’s ambitions, Al Mou-
sa continues to drive innovation, reli-
ability, and sustainability across every 

sector it serves.

https://mg.aquaenergyexpo.com/


w w w.al-
mousat-
rade.com

https://www.almousatrade.com


      www.aquaenergyexpo.com  | December 2025  20https://aquaenergyexpo.com/

https://kh.aquaenergyexpo.com/

https://mg.aquaenergyexpo.com/
https://kh.aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://kh.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  21https://aquaenergyexpo.com/

https://mg.aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  22

https://aquaenergyexpo.com/

https://mg.aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  23

Filtralite® Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | November 2025  23

Elevating Pretreatment Elevating Pretreatment 
Performance with Filtralite®: Performance with Filtralite®: 
A High Efficiency Media for A High Efficiency Media for 

Modern Desalination Modern Desalination 
ChallengesChallenges

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  24      www.aquaenergyexpo.com  | December 2025  24

Filtralite® Aqua Energy Expo Magazine

Desalination and advanced water 
treatment plants face increasingly 
unstable feedwater conditions—       

fluctuating salinity, high suspended solids, 
tidal-driven variability, and sudden spikes in 
turbidity. These challenges put significant strain 
on ultrafiltration (UF) and reverse osmosis 
(RO) systems, accelerating fouling and raising 
operational costs.

In this environment, robust and reliable 
pretreatment becomes essential. Filtralite® 
provides a high-performance solution that 
stabilizes feedwater quality, protects membranes, 
and improves overall system efficiency.
About Filtralite®: High-Performance 
Expanded Clay Media

Filtralite® is engineered from lightweight 
expanded clay aggregates, offering:
• Typically provides high porosity and 
a macropore structure
• Generally enables higher filtration velocities 
compared to conventional sand/anthracite
• Can reduce backwash frequency, often 
requiring 2–4× fewer cycles depending on 
system conditions
• Helps improve the removal of fine suspended 
solids

• Can extend media life while reducing overall 
energy and water consumption

These performance characteristics make it 
an ideal media for desalination pretreatment, 
especially in high-variability environments.

Case Study: Beckton Desalination 
Plant, UK

• Background: A Highly Variable 
Estuarial Water Source

The Beckton desalination plant in the UK 
treats estuarial water with rapidly changing 
turbidity levels, suspended solids, and salinity 
driven by tidal conditions. 

These fluctuations made it critical to develop 
a pretreatment solution that could protect the 
UF and RO stages reliably.

• Pretreatment Configuration at 
Beckton
The pretreatment train consists of:
1. Coagulation & Flocculation
2. Clarification
3. Pressure Filtration using Filtralite® Pure HC 
0.8–1.6 mm
4. Ultrafiltration
5. Reverse Osmosis (RO)

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  25

• Filtration System Details
• 17 pressure filters
• 50 m² filtration area per filter
• Filtration velocity: 12 m/h
• Media used: Filtralite® Pure HC (0.8–1.6 
mm)

• Performance Results
The use of Filtralite® significantly improved 

pretreatment stability:
• Consistent turbidity reduction even during raw 
water fluctuations
• Stable UF membrane performance with 
reduced clogging
• Lower fouling rate for RO membranes
• Reduced backwash water and energy 
consumption
•High-quality filtrate meeting strict plant and 
regulatory standards

The plant achieves a production capacity of 
150,000 m³/day, serving nearly 900,000 
people.
• Table: Performance Comparison

Parameter Conventional Media Filtralite® Improvement

Filtration rate 6–8 m/h 10–12 m/h +50–70%

Backwash 
frequency High Low 2–4× reduction

Fine particle removal Moderate High Significant 
improvement

UF fouling Frequent Reduced Lower OPEX

Filtralite® Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | December 2025  25

“Data reflects common operating conditions in reference filtration systems.”

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  26

Filtralite® Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | December 2025  26

Why Filtralite® Is Ideal for MENA 
Desalination Plants

Plants in the Middle East & North Africa can 
benefit from Filtralite® due to:
• Ability to handle high-turbidity or variable raw 
water
• Reduced operational cost through fewer 
backwashes
• Enhanced UF and RO membrane protection
• Upgrade potential for existing plants without 
new construction
• Lower carbon footprint and improved 
sustainability

Additional Insights: Operational 
& Sustainability Advantages

At sites like Beckton—where environmental 
compliance and operational stability are 
essential—these reductions become impactful. 
The media’s lightweight composition also eases 
structural loadings and cuts  transportation-

Conclusion
Filtralite® enables desalination and water 

treatment plants to achieve stable, efficient, 
and high-quality pretreatment performance—
even under challenging feedwater conditions. 
The Beckton case demonstrates how advanced 
media can transform plant reliability, reduce 
OPEX, and extend membrane life. This makes 
Filtralite® a strategic, future-focused choice 
for pretreatment systems across the globe, 
especially in high-demand regions like the 

Middle East.

related emissions, offering a more sustainable 
and cost-effective solution for large desalination 
and estuarial facilities.
Enhanced Applicability in Different 
Water Treatment Contexts

Filtralite® delivers reliable performance 
across municipal drinking water, industrial 
reuse, and tertiary polishing, especially in plants 
facing variable turbidity. Its robustness has 
driven increased adoption in the Middle East, 
Europe, and Asia, where stricter standards 
require stable filtration. In many retrofits, it can 
replace conventional media without structural 
changes, allowing capacity and performance 
upgrades using existing infrastructure.

“
Filtralite® improves filtration 
performance while supporting broader 
plant efficiency. Its lower head-loss 

development enables longer filtration cycles, 

 

reducing   backwash   water,   chemical 

 

use, and energy demand. ”

https://mg.aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  27
www.filtralite.com/en/solutions/filtraliter-puremohammed.kastawy@saint-gobain.com

https://mg.aquaenergyexpo.com/
http://www.filtralite.com/en


      www.aquaenergyexpo.com  | December 2025  28
https://aquaenergyexpo.com/

https://mg.aquaenergyexpo.com/
https://mg.aquaenergyexpo.com/issues/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/


      www.aquaenergyexpo.com  | December 2025  29
https://aquaenergyexpo.com/

https://mg.aquaenergyexpo.com/
https://mg.aquaenergyexpo.com/issues/
https://aquaenergyexpo.com/
https://aquaenergyexpo.com/


Sludge Treatment Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | December 2025  30

In an era where sustainability and operation-
al efficiency are increasingly important, filter 
presses serve as the backbone of solid-liquid 

separation processes in wastewater treatment. 
These presses play a vital role across various in-
dustries, including municipal wastewater man-
agement, chemical processing, and food pro-
duction. However, despite their significance, 
many manufacturers face significant challenges 
regarding equipment efficiency and production 
processes.

Innovation in Sludge Treatment: 
A Step Towards the Future

As environmental pressures and sustainabili-
ty requirements rise, innovation in sludge treat-
ment has become crucial. Industries today need 
effective solutions to address the growing chal-
lenges of water and waste management. In this 
context, companies strive to improve their opera-
tional efficiency and minimize their environmen-
tal impact. Filter presses emerge as a key solu-
tion, playing a pivotal role in achieving this goal. 

By adopting new technologies and innovative 
applications, filter press manufacturers can en-
hance their efficiency and achieve better results, 
positioning themselves at the forefront of efforts 
to protect the environment and improve water 
quality.

The Importance of Filter Presses 
in Wastewater Treatment

Filter presses are essential for separating sol-
ids from liquids in wastewater treatment pro-
cesses. Their versatility allows them to be used 
in diverse applications, from municipal waste-
water treatment to industrial processes such as 
coal washing and cement production. However, 
these systems often suffer from issues related to 
sludge volume and disposal difficulties.

Challenges in Sludge Management
Managing sludge is one of the biggest chal-

lenges facing filter press manufacturers. In re-
cent years, the development of sludge treatment
technology has lagged behind expectations, par-
ticularly in regions like China.

Improving Efficiency in Improving Efficiency in 
Sludge Treatment: Sludge Treatment: 
Innovative Solutions Innovative Solutions 
for Filter Press for Filter Press 
ManufacturersManufacturers



Sludge Treatment Aqua Energy Expo Magazine

      www.aquaenergyexpo.com  | December 2025  31

This delay has resulted in excessive sludge 
generation and water production, leading to sig-
nificant environmental impacts if not managed 
properly. The challenges include:
- Excessive Sludge Generation: Inefficient 
processes contribute to high volumes of pollut-
ed sludge.
- Dewatering Inefficiencies: Incomplete de-
watering results in increased waste and disposal 
difficulties.
- Resource Utilization: Poor resource man-
agement exacerbates environmental issues.

Identifying the Need for 
Improvement

A leading filter press manufacturer recog-
nized the necessity for a comprehensive system 
upgrade to increase operational efficiency and 
minimize waste. A thorough assessment of the 